) BREPUBLAC / 28470 Citrin Orive Romulus, MI 48174
SERVICES 0 734.946.1000 republicservices.com

June 22, 2020

Mr. Allan Batka

United States Environmental Protection Agency
Region 5 (WU-16J)

77 West Jackson Blvd.

Re: RIES Monthly Report
Dear Mr. Batka:

Republic Industrial and Energy Solutions, LLC hereby submits its seventy-eighth Monthly
Report (“MR”) in conformance with the requirements of its two EPA UIC permits (#s MI-163-1W-
CO010 & MI-163-1W-C011).

REIS is providing all of the attached information in the same sequence as required by both
subject permits, i.e. Part Il. D.1 (a-i), Part lll, Attachment A, and Part lll, Attachment E.G.2 & E.I.
As in the last few months, there are computerized tabulated sheets absent from this report
because the computer systems continue to be upgraded. These sheets will be reinstated into
“this report once the report generator programming is complete. REIS did not accept any F039
waste in April 2020 so no Page A-3 of 3 laboratory analyses are necessary to be submitted as
part of this MR.

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gather and evaluate the information submitted. Based on my supervision and
interaction with the persons who manage and operate the system, and those persons
responsible for the collection of the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. | am aware that there are significant
penalties for submitting false information, including the possibility of fine and imprisonment for
knowing violations.

We trust that you find this report satisfactory, however, if you have any questions or comments,
please feel free to contact us.

Sinegrely,

Joh?/ rost

cc: Nicole Rudolph (Republic Services)

Jkf062220/RI ESEPAMontthRpt-April,2020



AVERAGE INJECTION RATE



/
Rt

st

MI-163-1W-C010
Page A-2 of 3

Calculation of Average Injection Rate

CURRENT REPORTING YEAR _ 2020

CURRENT REPORTING MONTH _Apgi ¢,

Date (month, year) of the first injection into either well at the Citrin Road Facility
pov 283 | |

CURRENT MONTH (all volumes in gallons)

Tnjected Waste Ni?fg::m Total injected
ME—-MMW-CM@ , Well #1-12
Current Month 25,507 | O 25,507
'Sinqefacility'ﬁrstinjéc’téd . - . . —  /. $93,472
m-iﬁs-E.W-Cém,.Weu #2-12 l ‘
Current Month O | o l®)
Since facility first injected . . H_“ . 448, 7@5'
o - Comti |49 292,238

Conversion factors :
365.25 days per year + 12 months per year = 30.4375 days per month
30.4375 days per month x 1440 minutes per day = 43,830 minutes per month

Calculations _
Whole number of months of injection YA _

lifetime number of months of injection x 43,830 minuteshmonth
' = 3;} 33| ©& minutes of injection
I

Lifetime combined injected volume / ?;, Z':{Z; , 238 > 3/ 33-(1,, Of0minutes of injection

= 5. % gpm averag injection rate




WELL 1 DATA



DATA DESCRIPTION

In the month of April, the were 2 loads of leachate received and 25,507 gallons of waste
injected was cleaning waters and some injection well return liquids from the well 1 and
well 2 workovers. There is no tabulated data in this report because the SCADA
operating system continues to be upgraded and rebuilt. Currently the trend screens are
working, and the tabulated data reports will be incorporated in the next month’s report.



H Diive Romules , Mi+481 74

‘Enwironrientel Gﬁ@*’ﬁe’rz& e

Chanfief#1

Bl et - Well 1 Infecion Présaute (¢
Chanhek#2 .

Red Peri — Well 1 Afnuliss resure (chait valug:x'30)
Charitiet #3
. Grestt Pen - Well 1 Flow Rafe (chart valug X 4)
Chaniel #4

Black Pen ~Wail 1 Annulus Tank Lavel (chart valug x 0§

VLg% 307

Chist Resbrder s

 Channet#
Blie Pen ~ Wl 2 Injeetion Pressure (chartvaluex 30

Red Pen ~Well 2 Annulus Pressure (chart value  30)

Charmel #4 |

GhartRecord@;#g

Channel #1 o .
Blue Pen ~ Injestion pH Well 1.8:2 {chart value =33

 BlackPen~ Teinpsrature (chart valiex0)
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WELL 2 DATA



Eqvirenmental Geo-Technolog e Ranuits, Mi 48174

Ghat Recorderd1

Channel#
Blue Pen - Well 1 Iijection Pressure (Chart valus X 30)
Chantish#2 o

Red Peri.— Vel 1 Afhulus Pressure (ehiait valuex 30)
Channsh#3

Greeri Pen — Well 1 Flow Rate (chart valus x4)
Chaririel #4

Black Pan ~Wall 1 Annulus Tank Level {chart value X0}

Chaft Réssrder sz
Chiannel #1 |
Blue Pen — Well 2 Infection Pressure-{chartvaluex 30}
Chatnel #2 |
| Pen —Well:2 Aniulus Pressure (chattvalue:x 30)

Blaigk Pon —~ Well 2 Arinulus Tank Level {charl Ve 0}

. ChartRecoider#3
Channel # v

* Blue Pen - Injeetion pH Well 1 &2 {ohart value #8.3)
Channdi #2

Red Pen ~Well 1 Monthly Volume:(chart value x 100,000)
Gharinel #3
Gen P Vel 2 Mo
Chatitel #4 |

Black Pen— Temperature (chart valitex0)

Iy Vol (chiait value 100,000}
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CORROSION MONITORING



CORROSION MONITORING COUPONS BASELINE VISUAL DESCRIPTION

November 4, 2013

Fiberglass

Thefiberglaés coupon is Red Box 2000 type and is 2-1/2 inches long by 1/2 inch wide and 1/4
inches thick. It is a dark orange (rust) in color with a glossy shine on one side a polished look on
the opposite side and the cut edges look sanded. '

Hastelloy

The hastelloy coupon is identified as G276 with serial number 1. The dimensions of the coupon
are 3 inches long by 1/2 inch wide and 1/4 inch thick. The couponis silverin color with a fightly

sandblasted surface.

Stainless Stesl .

mber C1562. The dimensions of -

“The stainless steel coupon is identified as 316L with serial nu
n is silver in color

the coupon are 3 inches long by 1/2 inch wide and 1/4 inch thick The coupo
with a lightly sandblasted surface.




COOROSION MONITORING PLAN
COUPON SUMMARY

Date Hasteloy Stainless Steel Fiberglass
1/16/2020 13.326 ¢ 10.840 g 18.033 g
2/6/2020 13.326 g 10.836 g 18.034 g
3/3/9/20 13.326 g 10.842 g 18.034g  |well 1 workover new well
4/9/2020 13.328 g 10.839 g 18.037 g
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AKRON RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

October 22, 2015

TEST REPOI

PN 125322
PO 00154

PLASTICS TESTING DEPARTMENT

Prepared For:

_ John Frost
Environmental Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Ml 48174

e

Prepared By: 778 Appr : N
(\Viglissa Martin =~/ Jim Diummond, Sr.
Sr. Project Technician Physical & Plasfic Testing, Manager

An A2LA 1SO 17025 Accredited Testing Laboratory — Certificate Numbers 255.01 & 255.02 o ',,
ISO 9001:2008 Registered SO %%;2@@8

[ACCRE

ATestingLab
*Casificato Nuribars 255.01 & 255,02 ] )
Letters and reports are for the exclusive usé of the ¢llents 1o whom they are addressed and shall not be reproduced, except In full, without the written permission of Akron Rubber Development

Laboratary, Inc. (ARDL), The Information contained hersln applies to the specific materlal, products, or processes tested or evaluated. No warranty of any kind Is herein construed or implied.
The l!'a_’;)lll{y of ARDL, Inc, shall be limited to ftie amount of consideratfon paid for services, ARDL, In¢, Is ISO.17025 accredied by A2LA for the test methods fisted on the aﬂachgd 5C0p9.

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-6610 IWOrldWide (330) 794-6600 :

T G T e
e




AKRGN RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

October 22, 2015

John Frost Page2 of 2
Environmental Geo-Technologies, LLC PN 125322

SUBJECT: Barcol Hardness on one material.

RECEIVED:  One small seciion identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM.D 2583-13a
Instant Reading

Résults

Barcol Hardness, Instant ' 96

Prepared By:\.

> Approved By:)/ML'Z) 2/

Melissa Martin Scott W. ‘ﬁétes
r. Project Technician Plastics Testing Assistant Manager

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-6600
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AK Progress Through Innovation, Technology and Customer Satisfaction

December 12, 2016
sTEST REPORT=

PN 132662
PO

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frost
Environmential Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Mi 48174

Melisga Martin Jim Drigmmont:
Senior Project Technician . Physical Testing, Managér

Prepared By

Rev 041816

AnA2ZLA IS0 17025 Accredited Testing Laboratory — Certificate Numbers 255.01 & 255,02 ppvpr Ty p————
’ ISO 8001:2008 Reglstered ISE %%%2@@8

ATagting Lab
*Carbestn Husibers 28501 265,02 3

Leitets nridreperta are for the exclugive use 6f the cllsts to whom they are agdressed and shall not be reproduced, excopt in Tull, Wihout lke writien permission of Akfon Rubber Develspment
Laboralory, I, (ARDL), The Iiformalion contalfied horaln applies ta'the specific matsrial, pros or processas tested or satad. o warranty of any King is hersin consinted ot implled, The
ligbility of ARDL, Inc. ahafl be limitad ta the amount of considerallon paid for sarvices, ARDL, Inc. 15 1SO 17025 seerediled by A2LA for'tha téat methods Histed 6n the feferented cerificatss. |

l.corn | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com 1AToll Free (800) 830-ARDL
Fax (330) 79426610 | Worldwide (330) 794-6600

www.ard
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AIRON RUBBER DEVELOPMENT LABORATORY, INC, Progress Through Innovation, Technology and Customer Satisfaction

December 12, 2016

John Frost Page2of2
Environmental Geo-Technologies, LLC PN 132662

SUBJECT: Barcol Hardness on one (1) material.

RECEIVED: One (1) small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

RESULTS
Barcol Hardness, Instant 96
) /
Prepared By: o Approved BY: - A T &J‘fé;
¢ Mglissa Nartin / Scott Yates/
Senior(Project Tethnician Plastics Testing, Assistant Manager

wk

*ARDL Is SO 17025 accredited by A2LA for the test metiods listed on the certificates referenced on page one. NOTE: Non-ISG 17025 accredited test methods are
designated with the A symbol to differentiate from IS0 17025 aeeredited methods In the body of the test report.™

“www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330} 794-6510 | Worldwide (330) 794-6600




Progress Through Innigvation, Technalagy and Customer S‘:‘ati_s_faﬁ’fion

December 13, 2017
TEST REPORT=

PN 139140
PO#

PLASTIC TESTING DEPARTMENT

Prepared For:

John Frost
Environmental Geo-Technologies, LLC
28470 Citrin Drive
Romulus, M| 46174

P e, .
Prepared By % ,1)

-~ Melissa*Martin
Sr Project Technician

N

Jim Drumnmond '

Rubber & Plastic [Testing, Manager

bproved By, —

Rev 041816

AnA2LAISO 17025 Accredited Testing Laboratory — Certificate Numbers 255.01 & 255.02 180 9@@1‘2@0@

1SO 9001:2008 Registered .
Reglatered

ATésting Lab
*Cartficila Nimbels 265,01 2 255.0

o‘ rts are for the. excluslve us# of the cllents to whcm they : ‘are addressed and shall not be reproduced, exceptin full, \mhnut the writien permissian of Akron Rubber Develupment

d r
A, Inc, (ARDL) The lnformallnn canlained herein applles to the specific malerial, products or tested or y'of any kind is heraint conslruad ar implied. The
Ilabll‘:y o, ARDL, Ing., shall be Ilmlled 1o thé amount of consideration pald for sefvices. ARDL, Ine. Is 150 17025 accredited byAZLAfcrthe tast r tisted on the eroncad cerllicates.

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohlo 44305 | answers@ardl.com | Toll Frée (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-65600




Progress Through Innovation, Technology and Customer Satisfaction

December 13, 2017 -

John Frost Page20f2
Environmental Geo-Technologies, LLC PN 139140

SUBJECT: ~ Barcol Hardness on one material.

RECEIVED: One small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

Resulls

Barcol Hardness, Instant 26

e Approved By: 5394;‘57/‘774/% |

~ Melissa Martin Scott Yat{e{ '
Sr Project Technician Plastics Testing, Assistant Manager

SC

*ARDL Is SO 17025 accredited by A2LA for the test metheds listed on the certificates referenced on page one. NOTE: Non-150 17025 accredited test methods are
designated with the » symbol to differentiate from IS0 17025 accredited methodsin the body of the test report.*

www.ardl.cam | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax {330) 794-6610 I Worldwide (330) 794-6600




GHESQUIERE PLASTIC TESTING, INC.

20450 HARPER AVENUE
HARPER WOODS, M| 48225
PHOME (313) 8853585
FAX (318) 8R8-1771

Report Date: Novembex 15, 2013 :
Test Date: Octeber 15 - November 14, 2013

Repert #13106-77651

Performed fox:

Environmental Geo-Techmologies
28470 Citxin Drive

Romulus, MI 48174

Attention: Mr. Don Anderson

WORK REQUESTED:

Periorm Barcol Hardnmess test on sample submitted.

DESCRIPTION OF SAMPLE:

Sample submitted was identified as a fibewxglass test coupon.

(P. ©. #Credit Card).

WORE PERFORMED 3

Test specimen was prepared as necessary and conditioned for a minimum of 34
hours at stendard laboratory comditions prior to testing.

Bardel Hardness test was performed in accordance with the proceduraes of ASTH
D2583-13. Ome specimen was tested.

RESULTS ¢

The following determination was made based upon the above test:

BARCOL HARDNESS
- Hardness

Speaimen 1 20

Sp@ciman is being returned with this report Ffor further evaluatliom.

S * 5 =
M. W. CGhesguisre
President

MG/ knd

Qur lettars and repors are for the exclusive use of fhe sllent to whom they are addressed, and shall ot be raproduced except in full without sur welilen epproval. TOTAL 4 PAGES
Our Istters and reports apply orly to the sample issted ardd are not necessadly Indicative of the quallfes ot appareptly identice] or slller produsts,

The etters and repotts and the name of Ghesqulsre Plastls Tealing, Inc., are not ta be usad ider any cifsumslancss In edvenising fothe ganeral public.

Samples, extra and related test materals will be destroyad 30 deys effer the date of the final report unless the cllant indleatss otherlse Jn wiiting,




GHESQUIERE PLASTIC TESTING, INC.

20450 HARPER AVENUE
HARPER WOODS, M| 48225
PHONE (313) 885-3536

. FAX (313) 8851771

Report Date: February 17, 2014 -
Pegt Date: Febxuary 14 - 17, 2014

Report #1402-78036

Performed foxi

Environmental Gese-Technologies
28470 Citrin Drive

remulus, MI 48174

Attention: Mr. Don Andersgon

HWORK REQUESTED:

‘Perform Barcol Hardness test on sample submitted.

DESCRIPTION OF SAMPLE:

- Sample submitted was identified as a- %iéegéi@gs-}gagt COUpOR -

(. 0, $Credit Card). -

WORK PERFORMED:

Test specimen was prepared as necaessary and conditioned for a minimum of 24
hours &t standard laboratory comditioms prior to testing.

Bazcol Hardness test was performed in accordance with the procedures of ASTH
p2583-13. One.specimen was tested. : :

RESULTS ¢

The following determination.was made based upon the above test:

BARCOYL HARDNESS N
- ‘Hardness

.- Specimen 1 - . - 80

Sl re e o

e st UERMe L3 LT 2Takd T T
Specimen was returned to the glient on February 17, 2014.

oy Ghe
President

MWE/dn

Qur letists and reporis ave for the exclusivs use of the clisnt to whom they are addresaad, end shell siot be reproducot except it full Wihout our wiitton approval, TOTAL 1 PAGES
Qur Istters and reports epply anly to the eample tested and are niot necassarily Indicative of the qualities of apparsntly ldentieal or giniey produats.

The lettars and ropents and fe name of Ghesyiders Plasiio Testing, ino, are notfo b ysed under any elreumalances in adusriising & the gensral public.

Samples, sxir and related test materats will be dastroyed 30 days afier the date of the final report unless the allent indicates otiieizs Inwrlting.



GHESQUIERE PLASTIC TESTING, INC.

20450 HARPER AVENUE

HARPER WOODS, Ml 48225
R T PHONE. (313) 885-3535

T [SAT e R FAX ‘(31.3) 885*1771

Report Date: June 16, 2014
Test Date: June 13 - 16, 2014

Report #1406-78499

Performed for:

Envirommental Geo-Technologies, LLC
28470 Citrin Drive

Romulus, MI 48174

Attention: Mr. Don Anderson

WORK REQUESTED:

Perform Barcol Hardmess test on sample submitted.

DESCRIPTION OF SAMPLE:

Sample submitted was identified as a fiberglass test coupon.

(P. O. #Credit Carxd).

WORK PERFORMED:

Test specimen was prepared as necessary and conditioned for a minimum of 24
hours at standard laboratory conditions prior to testing. ‘ :

Barcol Hardness test was performed in accordance with the procedures of ASTHM
D2583-13. Onme specimen was tested. '

RESULTS:

The following determination was made based upon the above test:

BARCOL HARDNESS
: Hardness

Specimen 1 85

Specimen was returned to the client June 16, 2014.

ESQUIER A ; .
GHESQUIERE PL sTIg/gEszzggf Ne. 1
(4

LR g
M. W. G esQuiere
President

A

MWG/dm

Our letters and reports are for the exclusive use of the client to whom they are addressed, and shall not be reproduced'exce.pt i full without our written approval. TOTAL i PAGES
Our letters and reports apply only to the sample tested and are not necessarily indicative of the qualities of apparently. identical or similar products,
f Ghesquiere Plastic Testing, inc., are not to be used. under any circumstances in adverising to the general public.

The letters and reports and the name 0 N e
Samples, extra and related test materials will be destroyed 30 days afier the date of the final report unfess the client indicates otherwise in wiiting.



Oetober 2, 20174

PN 118325
PO Ai“ﬁ.ﬁf@m Frast

PLASTICS TESTING DE@@%RT%@ENT

Prepared For:

John Frost
Envirenimental Geo-Techiologiés, LLC
28470 Citrin Drive

Romulus, Mi 48174

Prepared Byl .

S e
Jirr Druminond
Physical -=-&.~.P5933ics/ﬁﬁ’es:éfﬁg, Mandager

&




Golober 2, 2094

Envirorimental Geo-Technelogies, LLC : PN118328

SUBJECT: Bareol Hardness on ene rﬁater‘ial.
PO# Attn;John Frost

RECEIVED:  Onie small section identified as; Fiberglass Goupon.

BARCOL HARDNESS ASTM B 2683-13a

R@Sﬁ%ﬁ’s

Barcol Hardness, Instant o7

Prepared By 7 =2 i A o
LI  ScottW. yafes
Flastics Testing Asbistant Meitager

/81 Project Techhician

st L

gt 81 - gem

| Aol
| W




MAINTENANCE
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INJECTION FINGERPRINTS



FINGERPRINT FORM

'}T‘c»qzqzma

Réceiving & Depa FtureApproval Fot:




FINGERPRINT FORM REPUBLIC INDY:

‘\-_)‘."




WASTE PROFILES



